CartPros directs you to the right part

DID YOU using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_C
# oursearch box and it will find the part you are looking for. HERE

EZGO)

A Textron Company

28981-G01

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE

STARTING MODEL YEAR: 2004

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLE

E-Z-GO ST 4X4

E-Z-GO Division of TEXTRON, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the infor-
mation contained in this manual is subject to change without notice.

E-Z-GO Division of TEXTRON, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., 1451 MARVIN GRIFFIN ROAD, AUGUSTA, GEORGIA USA 30906 - 3852

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

GENERAL INFORMATION

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual -;Q‘CARTPROS
O¥0



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ...\ttt et e e e e e v
ILLUSTRATED PARTS BREAKDOWN . . . . .ottt ittt e et e e e e e e e e vii
ACCELERATOR . .\ttt ettt et e et e e e e e e e A-1
AIR FILTER . . oot et e B-1
BODY - FRONT . ..ttt et ettt e e e e e e e e e c-1
BODY - MID . . . oottt et e e e e e C-5
BODY - REAR . ..ottt ittt e e e e c-7
BRAKES . .ottt D-1
BRAKES - PARK . . .ottt e e e D-5
DIRECTION AND DRIVE SELECTOR . .. .ottt ettt e e e e e e e e e e e e e e E-1
DRIVETRAIN - FRONT . ..o et e e e e e e e e e e F-1
DRIVETRAIN = MID . . . oo ettt e e e e e e e e e e e e e e e e e e e e F-3
DRIVETRAIN - REAR . . .ottt e e e F-7
ELECTRICAL . . .\ttt e et ettt e e e e e e e G-1
EXHAUST .ottt H-1
FRONT SUSPENSION . ..ttt e et e e e e e e e e e e e e e e I-1
FUEL SYSTEM . oottt et e et e e e e J-1
HITCH oot K-1
REAR SUSPENSION . ..ottt e e e e e e e e e e L-1

SE AT e M-1
STEERING. . . oottt e e e e e e N-1
TRUCK BED, PLASTIC . . . . oot ettt et e e e e e e e e e 0-1
WHEELS & TIRES . . .\ oottt ettt et e e e e e e e e e e P-1
SPECIALTY PRODUCTS . ..ottt et e e e e e e e e e e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . .. .ottt t ettt e e e e e e e e e e APPENDIX B-1
INDEX OF MAJOR COMPONENTS . . ..ottt ettt e et e e e e e e e INDEX-1

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

Notes:

Page iv Service Parts Manual ﬂCARTPROS
“©O¥0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_Com/f_html
# oursearch box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
¢ Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
¢ Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

¢ Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual '%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page ) _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembily is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -;GNCARTPROS
O¥0



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual %CARTPROS



CartPros directs to the right part using th t
RDNYOOUW, numbe"r.s’fn.::n miswr’::anual. eEnr:.Er thlzapagsrfmb:r?:}:o GET ::::TED *— https://CartPrOS.Com/f.html

« oursearch box and it will find the part you are looking for.

ACCELERATOR

8

| Q s %@Wﬁ
¥

27 - Includes ltems 28 - 36
1 31 - Includes ltems 32 - 35

@
14

2

& Part of
Carbure@\@
4

24
/
8
ol 29
I S

Part of
Frame

! 33

RefAcl 19

Page A-1 Service Parts Manual FLCARTPROS
©¥0



KNOW? Lo il iz CFT SN —3»- _hitps:/CartPros.com/thtr
ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73999-G01 ACCELERATOR PEDAL ....ciiiiiiie ettt 1
2 73547-G01 PEDAL PAD ..ttt e aaaaaaaaas 1
3 311398 SCREW, 1/2 - 13 X 3 L/2. oottt e et ee e e e e e e e 1
4 00643-G3 WASHER, 1/2" ettt e e e e e e 1
5 73995-G01 BUSHING ...ttt e e e e e e e e e e e e e eees 2
6 73993-G01 INNER PIVOT TUBE ... e 1
7 800700 LOCK NUT, 2/2 - A8 ettt e e e e e e e e nnee e 1
8 73813-G01 SPRING. ...ttt e e e e e e e e e e e e e e eeeeeeeaereaeaaaa 1
9
10
11 73699-G01 ACCELERATOR CABLE ... 1
12 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ...utiiiieiiieeeeeeiiiiiiieeireeeeeeesssssssnsenneeeseeaeeesessnnnnnes 1
13 10387-G3 COTTER PIN, 3/32" X 34" LG ..ttt 1
14 12064-G3 PUSH NUT, 3/LB" ..ttt e et e e ee e e e e e e s e nnneeeeees 2
15
16
17
18 73720-G01 ACCELERATOR AND GOVERNOR CABLE BRACKET ......uciiiiiiiiieieieieeeeeeeee, 1
19 311391 SCREW, 3/8 - 16 X ..ottt a e e e e e 2
20 00643-G1 WASHER, 3/8" ...t e e e e e r e e e e ae s 1
21 800698 LOCK NUT, 3/8 = 16 .eeeuieiiieieeieetee sttt stee it eeesteeseeenee st enae e ste e seeeneesneeneesneeneeans 2
22
23
24 73820-G01 GOVERNOR CABLE ... .ot a e e e e ee e e aeeeeeenees 1
25
26
27 73719-G01 GOVERNOR LEVER ASSEMBLY ....coiiiiiiieieieeeeites s s e e e ae e e aeeeeeeeeaeeeennnees 1
28 73718-G01 GOVERNOR LEVER ..ottt 1
29 15944-G1 BALL JOINT Lo e e e e e e e e et e e et e bbb 1
30 00734-G5 LOCK NUT, #10 - B2 .. ittt e et 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

RN O e e  nm I _hitps:/CartPros com/f htmi

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 32 - 35).............. 1
32 25274-G1 GOVERNOR ROD ..ot 1
33 23578-G1 COMPRESSION SPRING.........coveieeieeeeeeeseeseeeeeeeeeeeseeseesseeeeee s 1
34 23859-G1 GOVERNOR ADJUSTER ....ovoiveieeieeeeeeseeeeeeeeeee e 1
35 | 00526-G4 NUT, #10 = 32 oot 1
36 14390-G4 LOCK NUT, 1/4 = 20 ...t eeeeeeeeeeee e ss e es s eesee e eeseee 1
37 | 00491-G4 SETSCREW, 1/4 = 20 X 112" LGrveveeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
38 25738-GOL | SPRING ...t eeeeeeeeee e eeeee e e ee e e s e 1
39
40
41 73571-G01 | GOVERNOR CABLE AND CHOKE BRACKET .....ovuveieeeeeeeeeoeeeseeoeseeeseeesee 1
42 73875-GOL | BOLT, M8 - 1.25 X 20MM LG «..coververeeeeereeeeeseeeseeeeeeeeeeeeeeseeeeseeesess e eseeeee 2
43
44
45 73722-GOL | BALL STUD ..ooooieeoeeoeeeeeeeeee oo 1
46 | 00734-G5 LOCK NUT, #10 =32 ... eee e 1
47
48
49 73862-G0L | EXTENSION SPRING .......oociveieeieeeeeeeeeeeeeeeeeeeseeeeeeeeseeeseeseeesee e s 1
50
51
52 73566-G0L | CHOKE CABLE ......eooeeeeeeeeeeeeeeeee e seee e eseeeeeeee s eee e 1
53 72154-G01 | CHOKE CABLE ADAPTER .......iveieeiieeeeeeoieeoeseeeseeseeeeeeeeeseeseeeeseeeeese e 1
54 72155-G02 | ADAPTER RETAINER.......o.ivoieeeieeoeeeeeeeeeeeeeseeeeeeeeeeeeseeeseeseeeesee e e 1
55 | 00568-G4 LOCK WASHER, /16" ........oveoeeeeeeeeeeee e 1
56 | 00545-G4 JAM NUT, 9716 = L8 ... 1
57
58
59 72943-GOL | CHOKE LINKAGE ........oiveeeeeeeeeeeeeeeeee oo ee e eeee e s es e 1
60 73570-G0L | CHOKE PIVOT PLATE ....ooveoieeieeeeeoeeeeeeeeeeeeeee e eeeeeeseee e es e se e 1

Page A-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

ACCELERATOR
Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 00415-G2 BOLT, 1/4 - 20 X L 1/4" LG e oieeeeee ettt ettt steeea e 1
62 00559-G7 WASHER | L/4" ettt e e e e e e s s reeeaaaae s 1
63 75677-G01 BUSHING ...ttt s e e e e e e e e e e aaeeees 1
64 23726-G7 SPACER, /18" ... ettt et e e e e e e e 1
65 23577-G1 TORSION SPRING ...t 1
66 14390-G4 LOCK NUT, 2/4 = 20 oottt ettt e e e e e e sn e e e e e e e e e s e nnnnnnneees 1
67
68
69 73745-G01 (27 I 1 6 I T 1
70 00734-G2 LOCK NUT, /4 - 28 ..t e e e e 1

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNoow, numbers from this manual. Enter the part number into GET STARTED *— https://CartPros.com/f.htmI
& oursearch box and it will find the part you are looking for. HERE

AIR FILTER

1 -Includes Items 2 - 4

Front of Vehicle

i See DRIVETRAIN - MID
= | Section

Page B-1 Service Parts Manual -;1 c ARTPROS
©O¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

AIR FILTER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73654-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 2 - 4) .......ccceeenneee. 1
2 * AIR CLEANER CANISTER. ... ..t 1
3 72997-G01 AIR CLEANER COVER ..ot 1
4 72998-G01 AIR CLEANER O-RING ......ooiiiii e 1
5 * AIR CLEANER LATCH ..o 2
6 72987-G01 AIR CLEANER ELEMENT ..ottt 1
7 01055-G01 SCREW, M8-1.25 X 30MM LG ......iiiiiiiiiiiiiiii e 2
8 450411 LOCK WASHER, MB8.... .t 2
9 73713-G01 AIR FILTER BRACKET ..ottt 1
10 73876-G01 BOLT, M6 -1.00 X 12ZMM LG ....otviiiiiiiiiiiiiiiiiein e 1
11 73875-G01 BOLT, M8 -1.25 X 20MM LG ....eiiiiiiiiiiiiiiiiiee ettt 1
12
13 73695-G01 AIR INTAKE PLENUM TO CARBURETOR SEAL .....ccccciiiiiiiiiiieiiieeee 1
14 73694-G01 AIR INTAKE PLENUM ..ottt 1
15 73711-G0O1 SPACER ... o 2
16 16469-G1 WASHER, L/4" ..ot 2
17 73715-G01 BOLT, M6 -1.00 X B0MM LG ....ooiiiiiiiiiiiiiiiiiiiieieee e 2
18
19 73574-G01 REMOTE AIR INTAKE ... 1
20 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) .....cciiitiiiiiiiiiiie et 4
21
22
23 11391-G2 HOSE CLAMP, 2 1/16" ....eiiiiiiiiie ettt ettt et e e e 1
24 73714-G01 HOSE (CONVOLUTED) ....cciitttiii ittt ettt a e 1
25 11391-G7 HOSE CLAMP, L 9718 ..ottt e e 1
26
27 73712-G01 HOSE (AIR FILTER TO PLENUM) .....oiiiiiiiiiiieiiiie et 1
28 11391-G7 HOSE CLAMP, 1 9/16" ...ttt 2
29
30 70999-G01 SE AL AN T Lot a e et e e e e e a e AR

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
RDNYOOUW‘, numbers from lhisrlr manual. EmEr thl?:part nfmber?:}:o GET STARTED ﬁ httpSZ//CartPrOS.00m/f.htmI

& oursearch boxand it will find the part you are looking for. HERE

BODY - FRONT

Mounts To
Frame

52 78

Mounts To \ 47
Frame / Z
k46 . / ¢

Ref Bod 19-1

Page C-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72841-G** COWL . e 1
2 73586-G01 COWL FRAME ...ttt 1
3 73583-G01 FRONT COWL BRACKET ..ottt ettt 1
4 00565-G5 LOCK WASHER, #10 ...ttt 12
5 73640-G01 SCREW, #10 - 16 X 3/4" ..ottt 12
6
7 73639-G01 HOOD LATCH ot 2
8 00379-G4 SCREW, #10 - 24 X 1/2" LGttt 4
9 14390-G10 LOCK NUT, #10 - 24 ... 4
10 14601-G9 RIVET, 3/16" X 9/16" LG (STAINLESS STEEL) ....covviiiiiiiiiieeee e 4
11
12
13
14 74813-G01 LABEL (E-Z-GO) ..eeiiiiitiiee ettt ettt ettt et e e 1
15
16
17 73496-G01 COWL LATCH .ttt ettt e e e e e r e e e e e e e e e e 1
18 73653-G01 BOLT, 3/8 - 16 X L L/8" ...ttt ettt e b e ae e 1
19 00771-G4 NYLON WASHER, L/2" ...ttt 1
20 23726-G4 SPACER, 5/16" ... et 1
21 800698 LOCK NUT, 3/8 = 16 ....eeiiiiiieiiieeesitree et nne e 1
22 72939-G01 LABEL (LATCH WARNING) ....coiiiiiieiiiieitiie st 1
23
24
25
26
27 17651-G2 CLEVIS PIN, 5/16" X 1 1/8" LG ..eeiiiiiiiiiiie ittt 2
28 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..ooi ettt 2
29
30

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 73585-G01 | COWL SUPPORT BRACKET (DRIVER SIDE) .......o.iveiveeeeeoeeeeeeseeeseeseeenne. 1
32 73585-G02 | COWL SUPPORT BRACKET (PASSENGER SIDE) .....coooveiveeeeeeseeseesesreeees 1
33 13437-G3 LOCK SCREW, 5/16 = 18 X 1" LG ....veeeeeeereeeeeeseeeeeeeeeeeeseeeseeseeseeeeeeeeeeesseesseesne 4
34 | 800697 LOCK NUT, 5/16 = 18 ..o eeeeee e e eeeees e eeeeeeeee s ee e 4
35
36
37
38 70113-GO1 | ADJUSTABLE BUMPER .......oocioeieeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeees e 2
39 11027-G1 LOCK NUT, 5/16 = 18 ..o see e eeeeeseeseeeseee s eeeee e ee e 4
40
41
42
43 72842-GOL | INSTRUMENT PANEL w...cooveieeieeeeeeeeeeeeeeseee e eee e 1
44 73638-GOL | CUP HOLDER .......ieeieeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeee e ee s es e 2
45 73726-G01 | HAND RADIO HOLDER ........vioeieeeeeoeeeeeeeesee e eee e 1
46 73653-GOL | BOLT, 3/8 - 16 X 1 1/8" ..o 4
47 11098-G5 LOCK NUT, 3/8 = 16 coeoveoeeeeeeeee e eeee e e eeeeee e esee s se e 4
48
49
50
51 73597-G01 | INSTRUMENT PANEL SUPPORT BRACKET ......covooeieeeeeeee oo 2
52 71102-G02 | BOLT, 1/4 = 20 X 1/2" LG cvooveeeeeeeeeeeeeeeeeee oo 4
53
54
55
56 73736-GOL | HAND RAIL ..ot 1
57 73735-GOL | HAND RAIL MOUNT ..ot seeesees e es s 1
58 | 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG ..o 2
59 | 800697 LOCK NUT, 5/16 = 18 +..eeeveeereeeeeeeeeeeeeeeeeeeeeseeeseeeeeeseseeesee e eeeeeeeeeeseeenee s 2
60

Page C-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61
62
63 74973-G01 BRUSH GUARD .....cooiiiiii et 1
64 00463-G4 BOLT, 7/16 - 14 X L 1/2" LG ...eieiiee ittt ettt 6
65 00643-G3 WASHER, L/2" o 12
66 00734-G1 LOCK NUT, 716 = 14 ...ttt ettt e e ee s 6
67
68
69
70 74978-G01 BRUSH GUARD SIDE (DRIVER SIDE) ......cccciiiiiiiiiiiiiiiie e 1
71 74978-G02 BRUSH GUARD SIDE (PASSENGER SIDE)........cccoiiiiiiiiiiiiieeciiiieeee e 1
72 13437-G4 LOCK SCREW, 3/8 - 16 X 1" LG .. iiiieiiiiiiiiee ettt 8
73 00571-G2 WASHER, 5/168" ...ttt e 8
74 11098-G4 LOCK NUT, 3/8 - 1B ...eeeeeeeiiiiieee ettt sttt e e e ne e e s sbreee e e 8
75
76
77
78 29187-G01 LABEL (COLD STARTING) ...cettiiiiiiieie ettt ettt ettt et niraee e 1

Service Parts Manual '%GGCARTPROS



CartPros directs you to the right part using the part
ol YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
K N & oursearch box and it will find the part you are looking for. HERE

BODY - MID

Mounts To
Iltems 31 & 32
In BODY - FRONT

Mounts T
Frame

N

Page C-5 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

BODY - MID

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73608-G01 FRONT FENDER WELL .....iiiiiiiiieee e 1
2 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....ovvviiiiiiiieiieee e, 2
3 00642-G8 WASHER, 5/168" ...ttt 2
4 800706 LOCK NUT, 1/4 - 20 ...ttt e s e e e 2
5 35643-G01 HOLE PLUG ..ot 2
6
7
8 72940-G01 FRONT VALANCE. ...ttt 1
9 73653-G01 BOLT, 3/8 - 168 X 1 1/8" ..ttt e 4
10 11098-G5 LOCK NUT, 3/8 = 16 ....eeeeeeeiiieiiee e itieee e sttt e e e e e snneee e e 4
11
12
13
14 73833-G01 FLOORPAN ...ttt 1
15 14382-G4 NOISE SUPPRESSION STRIP, 6".....coooiiiiiiiiiiiiiiicee s 6
16 14382-G7 NOISE SUPPRESSION STRIP, 2".....coiiiiiiiiiiici s 2
17 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...evvviiiiiiiiiiiieeee e, 11
18 800706 LOCK NUT, L1/4 - 20 ...ttt ettt ettt e et e e e bneea e e 11
19
20
21
22 73599-G01 ROCKER PANEL (DRIVER SIDE) ....cccuviiiiiiiiiiieeiee s 1
23 73599-G02 ROCKER PANEL (PASSENGER SIDE)........ccciiiiiiiiiiiiiiieee e 1
24 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....evvviiiiiiiiiiieeee e 4
25 800706 LOCK NUT, 1/4 - 20 ...ttt e s e e e e 4
26
27
28
29 73771-G01 LABEL (WARNING).....cutiiiiiiiiiiie ettt et e e nneee e e 1

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

BODY - REAR

- / /
— Attaches
o7 28 To Frame

See SEATING
Section for
Crossmember

Ref Bod 19-3

Page C-7 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73641-G** LOWER SIDE PANEL (DRIVER SIDE) ......cctiiiiiiiiiieiieeienieeseee e 1
2 73641-G** LOWER SIDE PANEL (PASSENGER SIDE) ......ccoiiiiiiiiiieiiiiieee e 1
3 73642-G** SEAT SUPPORT PANEL ...ttt 1
4 14776-G1 RETAINER NUT (3" TYPE) e 9
5 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...vvvviiiiiiieeeeee e, 9
6
7
8
9 73626-G01 REAR FENDER (DRIVER SIDE) .....ccuvviiiiiieiiiiiesiee e 1
10 73626-G02 REAR FENDER (PASSENGER SIDE)........cutiiiiiiiiiiieiiieeie e 1
11 13437-G9 LOCK SCREW, 1/4 - 20 X 3/4" LG ...uveiiiiiiiieee ettt 4
12 16469-G3 WASHER, 5/168" ...ttt et 4
13 800706 LOCK NUT, 1/4 - 20 ...ttt ettt ettt e b e e e 4
14 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ....ettiiiiiiiiiee ettt 8
15
16
17
18 73819-G01 SEAT PANEL (DRIVER SIDE) ....coiiiiiiiiiiiiiiii et 1
19 73818-G01 SEAT PANEL (PASSENGER SIDE) ......coiiiiiiiiiiiiiiiiiie e 1
20 14776-G1 RETAINER NUT (3" TYPE) ceeeiiie i 6
21 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...ccvvviiieeviie e 6
22
23
24
25 73769-G01 LABEL (PARK BRAKE) ...ciiiiitiiiee ittt e e 1
26 75696-G01 LABEL (HOT EXHAUST) .ttt e e 1
27 74093-G01 LABEL (WARNING).....cttiiiieiiiiiee ettt sttt e e e e stn e e e s nnneee e e 1
28 24880-G1 LABEL (GOVERNOR WARNING).......uttiiiiieiieeieieei e 1
29 73955-G01 LABEL (ST 4XA) ettt ittt ettt e et e st e e e 2
30 74099-G01 LABEL (TILT WARNING PICTOGRAM)......ctiiiiiiiiiieiiiiiiee et 2

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
iyl YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
K N & oursearch boxand it will find the part you are looking for. HERE

BRAKES

51 - Includes ltems 63 - 73
52 - Includes ltems 63 - 73
66 - Includes ltems 60- 63
67 - Includes ltems 56 - 59

28

CO— >

To Passenger
—-"" Side Caliper

To Frame

Mounts
To Frame

19

Mounts
18 To Frame

Ref Brh 19-1

Page D-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

N W J e e e, tamy O _NitpsiiCartPros.comit.hfml
BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73625-G01 L O 1 L RSP 2
2 73790-G01 CALIPER (INCLUDES PADS) ... .ttt ittt ee e e e e e 2
3 72935-G01 BRAKE PADS (SET OF 4) ..eutiiiiiiiiiiee ettt e e eee e e e e e e s s snennnees 1
4 73972-G01 BOLT, 3/8 =24 X 1" LG.eiiiii ittt ettt ettt e e e e e e 4
5 00878-G1 LOCK WASHER, 3/8" ...ttt 4
6
7
8 73791-G01 FRONT BRAKE LINE ...ttt a e e e e e e eeeaaees 1
9 00415-G8 BOLT, 1/4 - 20 X 2" LG .tetieeiitiiiee ettt ettt ettt ettt e et e e e st ae e e s snnbneee e e e 1
10 00559-G7 WASHER | L/A" ettt e e e eeaeae s 1
11 14390-G4 LOCK NUT, /4 = 20 ettt e e et r e e e e e e e e s a e nnnenneees 1
12
13
14 73864-G01 CLAMP Lottt e e e e e e e e e aeeeeeeneeaeaeernae 10
15
16
17 73800-G01 REAR BRAKE LINE ...t 1
18 00414-G8 2T ]I I 2 A O G A N TSR 1
19 00559-G7 WASHER | L/4" ettt e e e r e e e e e s 1
20 14390-G4 LOCK NUT, /4 = 20 ..ttt et a e e e e e 1
21 11845-G9 INSULATED CABLE CLAMP, 5/16" ...ttt 2
22
23
24 75683-G01 BANUJO BOLT ...ttt e e e ettt ettt et e e e e e e e e e e e e aaeaaans 2
25 75684-G01 COPPER GASKET ..ttt e e e e e e e e e eeeeereeneeeennnes 4
26
27
28 73793-G01 MASTER CYLINDER ...ttt e e e e 1
29 00439-G1 BOLT, 5/16 - 18 X 1 1/8" LG ..ettttieiiiiieee ettt e e e e 2
30 800697 LOCK NUT, 5/16 = 18 ..oiieieiiee ettt ettt st st e e steeeneeeseaeeneeesneeeneeesaee e 2

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N 0 W? our search box and it will find the part y?m are looking for. HERE p

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32

33 73976-GOL | BRAKE PEDAL w...coeoieeieeeeeeeeeeeeeeeeeeeee e ee e ee e s ee e eeseeesees e es e eeeee 1
34 | 810152 COVER, PEDAL PAD.......oiveieeoeeeeeeee e eeeeeeeeee e eeee e eeee e es e 1
35 73995-GOL | BUSHING .....ooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e e e s e se e s es e 2
36 73993-GOL | INNER PIVOT TUBE ....coveeveeeeeeeeeeeeeseeeeeeseeeseeeeeeeeseeeseeeseeseeeesesesess e es e 1
37 | 311398 SCREW, 1/2 = 13 X 3 /2" LGreoveeeeeeeeeeeeeeee s eeseeeee e eee e 1
38 | 800700 LOCK NUT, 1/2 = 13 oo 1
39

40

41 73813-GOL | EXTENSION SPRING .......oveiveieeeeeeeeeeeeeeeeeeeseeeseeee e eeseeeeeeseee s e s eseeee 1
42

43

44 10385-G10 | CLEVIS YOKE (ADJUSTABLE) .....veuveieeeeeeeeeeeseeeeseeeeeeeseoeeeeseee e eeseeeeeeseeoe 1
45 | 00544-G2 JAM NUT, L/ = 28 oo 1
46 73545-GOL | BUSHING .....ooooceeeeeeeeeeeeeeeeee oo ee e 1
47 10386-G4 CLEVIS PIN, 3/8" X L5/16" ..eeoeeeeeeeeeeeeeeeeeeeeseeseeseeeseeeseeseeeeseeese s eeseeeeeesee 1
48 | 00798-G1 COTTER PIN, 1/16" X 1" LG ..reeriveeeeeeeeeeeeeeeesseese e eeeeeseeeeseeeee s 1
49

50

51 72819-G01 | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 53 - 63)..................... 1
52 72819-G02 | BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 53 - 63) ........... 1
53 72180-G01 BRAKE SHOE ........veoieeeeeeeeeseeeeeeeeeee e eeeeee e ee e eeeeesseeee e eeeees e eeee 2
54 75829-G** PARK BRAKE WHEEL LEVER .......coveiveieeeeeeeeesseeseeeseeeeeeeeesseeeseeseeeeee. 1
55 75828-G01 WHEEL CYLINDER .....veoeeeeeeeeee oo ee e 1
56 * WHEEL CYLINDER BOLT ....oeoeeeeeeeeeeeeee e eeeeeeeeeeee e eeeense 2
57 * UPPER RETURN SPRING ......veoveeeeeeeeeeeeeeeesesseeeeeesseeseeeeeees s eeeeeee 1
58 * LOWER RETURN SPRING .......coveiveieeeeeeeeeseeeseeeeeees e eee e 1
59 * CUP AND SPRING .....teeeeeeeeteeeeeeeeveeeeeeeeeeeseee s eee e es e ese e 2
60 * ADJIUSTER ..ottt ee e ee et eeeee 2

Page D-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

BRAKES
Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 * WASHER ..t e e 2
62 * BOLT, 1/4 - 28 X L/2" LGoueeteiieeiie ettt ettt 2
63 * DUST COVER ...ttt 1
64
65
66 75826-G01 ADJUSTER KIT (INCLUDES ITEMS 60 - 63) ...cccooiiiiviiiiiiiieeee e e e eenineeneenee e 1
67 75827-G01 HARDWARE KIT (INCLUDES ITEMS 56 - 59) ....cotiiiiiiiiiiiiiiiiiiiiiee e 1
68
69
70
71
72
73
74 72818-G01 BRAKE DRUM ...ttt e e e e e e e e e e e aees 2

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

BRAKES - PARK

56
é 55

38 - Includes Items 39 - 41

Mounts 50
To Frame

Ref Brp 19

Page D-5 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part GET STARTED
K N 0 W? our search box and it will find the part you are looking for. HERE

numbers from this manual. Enter the part number into

—3p https://CartPros.com/f.html

BRAKES - PARK

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73678-G01 PARK BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 2 -5) ....cccccvvviiieiiieenn 1
2 73679-G01 PARK BRAKE LEVER .....otiiiiiiiiiiiiiiee et 1
3 75498-G02 PARK BRAKE CABLE .....otiiiiiiiiiiie et 1
4 17651-G1 CLEVIS PIN, 3/8" X 1 1/8" LG ..eiiii ittt 1
5 10387-G2 COTTER PIN, 3/32" X 1" LG .oiiiiiiiiiiie ettt 1
6
7 13437-G3 LOCK SCREW, 5/16 - 18 X 1" LG .. utieiieiiiiiieeeiiiiee ettt et 2
8 800697 LOCK NUT, 516 = 18 . ..eeeiiieiiiiiiee sttt 2
9
10
11
12 73668-G01 PULLEY MOUNT BRACKET (DRIVER SIDE) ......cccoiiiiiiiiiiiiiiiee i 1
13 73667-G01 PULLEY MOUNT BRACKET (PASSENGER SIDE)........cccooiiiiiiiiiiiiieeiiiieeeeee 1
14 75789-G01 PULLEY, 2" DIA ..ot 1
15 00439-G4 BOLT, 5/16 - 18 X 1 1/2" LG coeeiiitteee ittt 1
16 800697 LOCK NUT, 5/16 - 18 ...oeiiiiieiiieesttiee ettt ettt ettt 1
17
18
19
20 28082-G01 EQUALIZER BRACKET ...ttt 1
21 00963-G01 SPHERICAL NUT, 5/16 = 24 ...ttt 1
22 00532-G4 NUT, 5/16 = 24 ...ttt e e nnne e e 1
23 28083-G01 BRAKE COMPENSATOR BUMPER .......ocoiiiieiiie e 2
24
25 73701-G01 PARK BRAKE CABLE (DRIVER SIDE)........ccciiiiiiiiiiiiiic e 1
26 73701-G02 PARK BRAKE CABLE (PASSENGER SIDE) ......ccccviiiiiiieeiiieccc e 1
27 800698 LOCK NUT, B/8 = LB ...eeieeeeiiiiiee ettt ettt e et e e e et e e e s breee e e 2
28 01111-GO1 RETAINING RING, 25/64" (STAINLESS STEEL) ......cociiiiiiiiiieecee e 4
29 14443-G3 CLEVIS PIN, B/16" X 1" LG it iitieiie ittt ettt 2
30 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..eeeteiiiieiie ettt 2

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

BRAKES - PARK

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31
32
33
34 73864-G02 | CLAMP ...t 2
35
36
37
38 73536-G01 | SENSOR ASSEMBLY (INCLUDES ITEMS 39 - 41) ....ooivoieieeeeeeeeeesee e 1
39 73826-G01 PROXIMITY SENSOR SWITCH ..o 1
40 73977-GO1 SENSOR BRACKET .....oeveeeee et eeeeee e ee e eeee e see s 1
41 10570-G3 RIVET, 1/8" X 17/32" LG (ALUMINUM) ......oveoveoreeeeeeeeeeeeeeeees e 2
42 13437-G3 LOCK SCREW, 5/16 = 18 X 1" LG ..uvereeeeereeeeereeeeeeeeeeeseeeseeseeeseeeseesseeeese s 2
43 | 800697 LOCK NUT, 5/16 = 18 +..eeeveeeeeeeeee e eeeeeeeeseeeeeeeeeeeesessee e ee e eeeeeee e 2
44
45
46
47 73676-G0L | PARK BRAKE FRAME .......ooouveieeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeseeseee s es s eeeesee 1
48 | 00438-G6 BOLT, 5/16 = 18 X 3/4" LG ...eeoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeesee e ees e 5
49 | 800697 LOCK NUT, 5/16 = 18 +...eoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeee s eseeee e eeseeeeeeseeene s 5
50 | 00426-G6 BOLT, 3/8 = 16 X 3/4" LG oo eeeeeeeeeeeeeeeees e 1
51 | 800698 LOCK NUT, 3/8 = 16 ..o eee e 1
52
53
54
55 73854-GOL | PARK BRAKE BOOT........oiveieeeieeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeseeesee e e 1
56 17618-G1 WIRE TIE ..o ee e ee s ee e es e 1
57
58
59
60 72936-GOL | GROMMET ...oooieeeeeeeeeeeeeeeeeeeeeeeeee e e ee e ee e ee e ee e s e e ee e 1

Page D-7 Service Parts Manual FLCARTPROS
©¥0



DI u CartPros directs you to the right part using the part
Klﬁoow, numbers from this manual. Enter the part number into GET STARTED — https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

BRAKES - PARK

Service Parts Manual %JGCARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW? numbers from this manual. Enter the part number into GET ::::TED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for.

DIRECTION AND DRIVE SELECTOR

1 - Includes Items 2 - 21

19

Levers On
Transfer Case

Ref Dsl 19

Page E-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::“D_).. https://CartPros.com/f.html

DIRECTION AND DRIVE SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73740-G01 FNR & 2WD/4WD SHIFTER ASSEMBLY (INCLUDES ITEMS 2 - 21) ............... 1
2 73761-G01 SHIFTER HOUSING ......ooiiiiiiiiiieii e 1
3 73747-G01 DIRECTION SELECTOR HANDLE (INCLUDES ITEMS 4 -9) ......c..cocuveeeee. 1
4 73751-G01 FLANGED BUSHING, 5/16" ......ooiiiiiiiiiiiiiiiee e 2
5 73752-G01 TORSION SPRING ..ottt 1
6 73753-G01 SHOULDER BOLT, 1/4 - 20....ciitiiiieiiiiiee et 1
7 14390-G4 LOCK NUT, 1/4 - 20 .ottt 1
8 73745-G01 BALL STUD ...ttt 1
9 00734-G2 LOCK NUT, 1/4 - 28 ...ttt 1
10 73741-G01 TWO/FOUR WHEEL DRIVE SELECTOR HANDLE (INCL. ITEMS 11 - 15)| 1
11 72733-G01 COMPRESSION SPRING.....cciiiiiiiiiiiiiiete et 1
12 73746-G01 DETENT PIN ..ottt e e 1
13 00734-G5 LOCK NUT Lt 1
14 73745-G01 BALL STUD ...ttt e 1
15 00734-G2 LOCK NUT L 1
16 75937-G01 PIVOT SHAFT L. 2
17 14390-G1 LOCK NUT, B/8 = 24 ...ttt 2
18 73759-G01 TWO/FOUR WHEEL DRIVE SELECTOR CABLE (INCLUDES ITEM 20) ...[ 1
19 73758-G01 DIRECTION SELECTOR CABLE (INCLUDES ITEM 20) ......cccoccvvereeiiinnene. 1
20 72811-G01 CABLE END SOCKET ..coiiiiiiiiiiiitiee et 2
21 73825-G01 PROXIMITY SENSOR SWITCH .....cciiiiiiiieiiieieec e 1
22 10570-G9 RIVET, 1/8" X 11/32" LG (ALUMINUM).....ceiiiiiiiiiii e 2
23 00439-G1 BOLT, 5/16 - 18 X L 1/8" LG ...etiiieiiiiiieie ettt ettt 2
24 800697 LOCK NUT, 516 = 18 . ..eeeiiiiiiiiieee ettt ettt 2
25
26
27 73725-G01 HAND CONTROL COVER PLATE .....co ittt 1
28 73777-G01 LABEL (HAND CONTROLS) ....ciiiiiiiiiiieiiii e 1
29 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....ccciiiiiiiiiiiiiiie ettt 2
30

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

DIRECTION AND DRIVE SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31
32 73745-GOL | BALL STUD ....ooieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeee e se e s es e 2
33 | 00734-G2 LOCK NUT, 1/4 = 28 ..o ese e 2
34
35
36
37 73988-GOL | KNOB ..o eeeeeeeee e e e e ee e e s s ee e es e 2
38
39
40
41 73864-G02 | CLAMP ... e s ee e 2

Page E-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

DIRECTION AND DRIVE SELECTOR

Service Parts Manual %CARTPROS



—3p https://CartPros.com/f.html

GET STARTED

right part using the part

numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.

CartPros directs you to the

DRIVETRAIN - FRONT

Ref Dif 19

KNOW?

DID YOU

Z%CARTPROS

Service Parts Manual

Page F-1



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

DRIVETRAIN - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 73838-GOL | FRONT DIFFERENTIAL ..ot 1
2 73935-G01 | FRONT UNDERCARRIAGE ......oooiveieeiieeeeeeeeeeeseeeeseeeeeeseeee e ee e 1
3
4
5 72847-GOL | HALF SHAFT ..o ee e ee e 2
6
7
8 00426-G8 BOLT, 3/8 = 16 X 1" LG .o eeeeeeeeeeee e 10
9 00566-G1 WASHER, LOCK 3/8.......oveoeeoeeeeeeeeeeeeeeeeeeee e ee e eeeee s eeee e eeee e 10
10
11
12 13437-G4 LOCK SCREW, 3/8 = 16 X 1" LG .eeveeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeseeeseeeeeeeeeeseeeseesneoe 10
13 | 800698 LOCK NUT, 3/8 = 16 .eoveoeeeeeee e eee e ee e eeee e seeeese e 10
14
15
16 73948-G0L | FRONT DRIVE SHAFT ..o ee e 1
17 | 00565-G8 LOCK WASHER, 5/16".......oveoeeeeeeeeeeeeeeeeee e eseeeeeeeeeeeeseeese e eese e 2
18 | 800932 BOLT, 5/16 = 24 X 1 1/2" LG cveoveeeeeeeeeeeeeeeeeeeeseeeeeeeeeeees e eeeeeeeees e 2
19
20
21
22 73963-GOL | SOLENOID .....ocveeeeeeeeeeeeeeeeeseeeeee e s ee e e eeee e see e ee e ee e 1
23 | 300977 SCREW, 1/4 = 28 X 5/8" LG.....veoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeesee e seeeeeeeeeeeesse 3
24 | 00565-G7 LOCK WASHER, 14" ....cvoeeeoeeeeeeeeeeeeseee e eeeeeeeee s se e ees e 3
25 73961-G01 | DIFFERENTIAL LOCK LINKAGE ......ovooeeieeeeeeeeeeeeeeeeeeeeeeee e 1
26 73962-G01 | SHOULDER BOLT, #10 = 24.......oooiveieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee s s eeeee 1
27 14390-G10 | LOCK NUT, #10 = 24 ..o eeeeseeeeeeesese e eeeee e 1
28
29
30 73834-GO1 | FRONT DIFFERENTIAL GUARD .....ooveeeeeeieeeeeeeeeeeeeeeseeeeee e 1

Service Parts Manual '%GGCARTPROS



—3p https://CartPros.com/f.html

GET STARTED
HERE

58
S'e
£8%
ES
2379
EEw
S
=
£ag
m.mn.
ET 2
Big
@ W
mmw
82=
o=
3E=
Y
mmm
m!
5528

KNOW? ..

DID YOU

DRIVETRAIN - MID

ZACARTPROS

Service Parts Manual

Page F-3



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

DRIVETRAIN - MID

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 15400-POH-305PE|  OIL FILTER ..oreieiei et e e e e e e s 1
2 ZGR5A SPARK PLUG (NGK)..eiiiiiiiiiiiiiieitet ettt e e et e ee e e e e e e e e s ennes 2
3 J16CR-U SPARK PLUG (DENSO)....cciiiitiieiiiieiieee e e e e essieeie e e e e eae e e s e s snntssbeeeaeeeaaeaeessneanns 2
4
5
6 73680-G01 ENGINE HONDA L8 HP ..ottt e e e e e e e 1
7 311392 SCREW, 7116 - 14 X 2" LG ittt e e e e e e e e 4
8 00922-G3 WASHER, 7708 ...ttt ettt e e e e e e e e e e e eeaaaaens 8
9 00734-G1 LOCK NUT, 716 = 14 ..ottt ettt a e e e s nnnneee s 4
10
11
12
13 72686-G01 INDICATOR SWITCH ...ttt ettt e e 1
14 73839-G01 TRANSFER CASE ...ttt 1
15 311391 SCREW, 3/8 - 18 X 4" LG..eiiiiiiiiiieee ittt 2
16 00560-G1 WASHER, 3/8" .ot et s st e e e e b e e e e 4
17 11098-G5 LOCK NUT, 3/8 = 16 oottt ettt e e e e e et e e e e e e e e e s nnnnnneneees 2
18
19
20
21 73879-G01 ENGINE SUB-FRAME ...ttt 1
22 73890-G01 ISOLATION MOUNT .. s 4
23 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ...ttt a e e e e e 8
24 11098-G6 LOCK NUT, 5/16 = 18 ..ottt ettt e e e e e e e s st e e e e e e e e e s e e s nnnes 8
25 00427-G8 BOLT 3/8 - 16 X 2" LG .. ittt e e 4
26 72051-G02 WASHER, 3/8" ...ttt e e e e a e e e e e e 4
27 800698 LOCK NUT, 3/8 = 16 1oeeeeeiieieiiieee e e ee e e s e e et e e e e e e e e e e e s st eneeaeeeeeesnnnnnnnnneees 4

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

DRIVETRAIN - MID

Ref Dtm 19-2

Page F-5 Service Parts Manual FLCARTPROS
©*0



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

DRIVETRAIN - MID

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73663-G01 COVER BACK PLATE ... 1
2 73960-G01 LOCK WASHER, 5/L6" ..ottt ettt e e 4
3 73959-G01 SCREW, 5/16 - 24 X /4" LG....eeeeeiie ittt 4
4 00565-G7 LOCK WASHER, /4" ...ttt 3
5 00414-G6 BOLT, 1/4 - 20 X /4" LG ..ceei ittt e e 3
6
7
8 73965-G01 DRIVE BELT ..ottt 1
9
10
11 73841-G01 DRIVE CLUTCH ..o ittt e e 1
12 25757-G1 PILOT WASHER ...ttt e 1
13 00566-G2 LOCK WASHER, 7118 .....cciiiitiiee ittt ettt 1
14 73953-G01 BOLT, M10 X 1.25 X 160MM LG ...ccoiiiiiiiiiiiiiieeic e 1
15
16
17 73842-G01 DRIVEN CLUTECH ..ottt e e 1
18 25756-G1 RETAINING WASHER ... .ot 1
19 00565-G8 LOCK WASHER, 5/18".....ccciiiiiieeiiiiiee ettt nne e e 1
20 548958 SCREW, 5/16 - 18 X 3 1/2" LG ...iiiiiiiiiiieie ittt 1
21
22
23 73664-G01 CVT COVER ...ttt e e e e e e e e 1
24 71204-G01 BOLT, 1/4 - 20 X 718" LG .ceeiietieie ettt et a e 14

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

DRIVETRAIN - REAR

Ref Dtr 19

Page F-7 Service Parts Manual FLCARTPROS
©*0



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

DRIVETRAIN - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73840-G01 REAR AXLE (INCLUDES ITEM 2) ...ueiiiiiiiiiiiee et 1
2 72759-G01 LUG BOLT, 1/2 = 20 ettt ettt e e e e e e e e e eeeneees 8
3
4
5 73949-G01 REAR DRIVE SHAFT .o e e e e e e e e eeeeennees 1
6 00565-G8 LOCK WASHER, 5/L6" ... ... eiieiieiieieee e e e e e e e es st en e ae e e e e e s s nnnseneeees 2
7 800932 BOLT, 5/16 - 24 X 1 1/2" LG ..ttt ettt ettt 2
8
9
10
11 73963-G01 SOLENOID ...ttt e e e e e e e e e e e e e e e eeeeeaareaeanan 1
12 300977 SCREW, 1/4 - 28 X 5/8" LG....i i ceeiieieee it ettt a et e e seee e e e e e e e e e ennnes 3
13 00565-G7 LOCK WASHER, L/4" ...ttt 3
14 73961-G01 DIFFERENTIAL LOCK LINKAGE ... 1
15 73962-G01 SHOULDER SCREW ... 1
16 14390-G10 LOCK NUT, #L0 - 24 ...ttt e 1
17
18
19
20 73399-G01 REAR DIFFERENTIAL GUARD ...t 1
21 73653-G01 BOLT, 3/8 - 16 X L L/8" ...ttt ettt e et e e s eee e 4
22 800698 LOCK NUT, B/8 = LB ...eeeeeeeeiiiiiee e etieee e sttt ettt e e et e e et a e e e sts e ee e s bneeeaean 4

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

HEADLIGHT

FUSE BLOCK

Ref Ele 19-1

Page G-1 Service Parts Manual -;3\ c ARTPROS
©O¥0



CartPros directs you to the right part using the part
!D(“Hoouw-, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 22523-G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 2) ...ccooiiiiiieeeiiiieee e 2
2 00906-G6 SCREW, #10 - 16 X 1" LG eetiiittitiiiiiie et s 2
3 74337-G01 JUMPER WIRE (HEADLIGHT) .ottt ettt 2
4
5
6 20574-G4 LENS, AMBER ...ttt e e n e e e e e e aea s 2
7 00645-G5 SCREW, #6 - 32 X 5/8" LG .ottt 4
8 14390-G9 LOCK NUT, #6 = 32 ittt ettt e a e e e e e e e aaaees 4
9
10
11
12 20058-G1 WIRE TIE ADHESIVE BASE ... 2
13 17618-G1 WIRE TIE e e 2
14 31539-G1 WIRE TIE e e as 2
15 73864-G01 CLAMP, d/2" Lttt ettt e e e st e e a e eae s 2
16
17
18
19
20 35211-G02 FUSE BLOCK (12 POSITION) ..cetiiiiiiiiiiiiiitie ettt 1
21 00379-G2 SCREW, #10 - 24 X L L/A" LG .eteiiii ittt ettt 2
22 00559-G5 WASHER, H10 ... et e 2
23 14390-G10 LOCK NUT, L0 - 24 ..ttt e 2
24
25
26 35212-G01 FUSE, 15 AMP ...ttt a e e e e e e ae s 6
27 35212-G03 L1 S I N 1 | 1
28 00526-G4 NUT, H10 = B2 oottt e e e e e e r e et e e e e e e e e snnenn e reees 1
29 73499-G01 IN-LINE FUSE COVER ...t s 1
30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ...ttt 1

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

SWITCHES AND GAUGE CLUSTER

Ref Ele 19-2

Page G-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73660-G01 GAUGE PLATE - OPTIONS ...ttt e e 1
2 73660-G02 GAUGE PLATE - NO OPTIONS. ...ttt e e e e eeeeeeeaeaeeeanees 1
3 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....coiiiiiiiiiiiiiee et 4
4
5
6 73824-G01 GAUGE CLUSTER ...t e e e e e e e e e e e e e e eeeeeeeseaennnnnes 1
7 73829-G01 LIGHT SWITCH. ...ttt a e e e e e e e AR
8 73877-G01 LIGHT SWITCH DELETE HOLE PLUG .......cooiiiiiii e AR
9 73830-G01 BED DUMP SWITCH ...ttt e 1
10 73892-G01 BED DUMP SWITCH DELETE HOLE PLUG..........ccoviiiiii e 1
11
12 20271-G11 HOLE PLUG, 5/8" ..o oo ei ettt e ettt e e e e e e e s s s naen e e e e eee e s e e annnnnnes 1
13 73601-G01 LABEL (HEADLIGHT) ..ttt ettt e e 1
14 73603-G01 LABEL (HORN) .ottt e e e e e e e e e s s nnneeeeees 1
15 73605-G01 LABEL (BED LIFT) ciiiitiiee ettt ettt e sttt e e et e e s snbaeeaeean 1
16 73607-G01 LABEL (ACCESSORY LIGHTS) ..ottt 1
17
18
19 73829-G02 ROCKER SWITCH ...ttt e e e e e e 2
20
21
22
23 71078-G01 POWER OUTLET ..ttt s e e e e e e e e e e e e e e eeeeenenes 1
24 71045-G01 RIVET, 5/32" X 3/4" LG ..ottt ettt ee e e e e e e e e e aneeneees 2
25
26
27 72926-G01 KEY SWITCH (OFF-ON-START) ..eiiiiii it ea e e e e e e 1
28 73772-G01 L I I S e S 1
29 73767-G01 LABEL (KEY START) ittt ettt a e e e s et e e e e e e e e e s e e annnenes 1
30

Service Parts Manual '%GGCARTPROS



DID YOU

KNOW? ©
ELECTRICAL

CartPros directs you to the right part using the part

) : GET STARTED .
mbers from this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE P

DRIVER SIDE
BEHIND SIDE
PANEL

Ref Ele 19-3

| Wire From
Positive (+)
Battery Post

DRIVER SIDE
28 BEHIND SIDE
29 PANEL

Page G-5

Service Parts Manual

Z%CARTPROS



CartPros directs you to the right part using the part
in(“ﬁoou w-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 74956-GOL1 | BATTERY w.ooooieceeeeeeeeeeeeeeeeeeeee s s e e s 1
2 74959-G01 | SCREW, 5/16 - 18 X 1" LG...oveeoeeieeeeeeeeeeeeeeeeee e eeeee e 2
3 00993-G01 | LOCK WASHER, 5/16" (SILICON BRONZE).........coiiurieireeeseseeesesesresresseensnns 2
4 00994-G01 | NUT, 5/16 - 18 (SILICON BRONZE) .......oooevoivereieeseesseeeeeseeseseeeeesssesessenesnesnes 2
5 35493-G01 | LABEL (BATTERY DISPOSAL = CE) ...eovoieiveieeeeseeeeeeee s seseeseeseeseseessesssnesnes 1
6 74957-GO1 | BATTERY TRAY ...oooieeieeoeeeeeeeeeeee et eeeeeeee et eeeee oo ee e, 1
7 00438-G8 BOLT, 5/16 = 18 X 1" LG w.vovoveeeeeeeeeeeeeeee oo eveeseee s sse s enes e 2
8 00272-G4 BOLT, 5/16 = 18 X 2 1/2" LG ..o eres e, 1
9 00571-G2 WASHER, 5/16" .....ooveeeeeeeeeseeeesees e eeesseen e seesse s en s 1
10 800697 LOCK NUT, 5/16 = 18 ..ooeoceoeeeseeseeeeeeeeeee e snes s, 3
11 74958-G01 | BATTERY RETAINER ....oovuieieieeeeeeeeeeeeeeeeeeee e eeeee e 1
12 00438-G8 BOLT, 5/16 = 18 X 1" LG w.eeeeeeeeeeeeeeeeeeeeeee e esee e, 2
13 00642-G8 WASHER, 5/16" .....oovoieeeeeeeeeeeeeeeeeee e eseen e 2
14 11098-G6 LOCK NUT, 5/16 = 18 ..o 2
15
16 25972-G144 | 6 GA WIRE (BLACK 94") (B+/ SOL) c...voveveeeeeeeeeeeeeeseeeeee e, 1
17
18 25972-G145 | 6 GA WIRE (BLACK 20") (B-/ GRD) ......vvveeeeeeeeeeeeeeeeeee oo, 1
19 00438-G8 BOLT, 5/16 = 18 X 1" LG w..vovoeeeeeeseeeeeeeeee e esee e snes s, 1
20 800697 LOCK NUT, 5/16 = 18 ..o, 1
21
22 25972-G146 | 6 GA WIRE (BLACK 26") (GRD / ENG) .....ovorveeeeeeeeeeeeieeeeeeseesesvesnsneee s, 1
23 00426-G6 BOLT, 3/8 = 16 X 3/4" LG v, 1
24 00560-G1 WASHER, 3/8" ...ttt ettt ettt en e 1
25 800698 LOCK NUT, 3/8 = 16 w.eoveoeeeeeeeseeeeeeeeeeeeeeee s eses e 1
26
27 72927-G01 | VOLTAGE REGULATOR ......oomiieieeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo, 1
28 00414-G8 BOLT, 1/4 - 20 X 1" LG cvooveeeeeeeeeeeeeeeeseeeeeeeeee s s s s 2
29 14390-G4 LOCK NUT, 1/4 = 20 ..ot 2
30 31539-G1 WIRE TIE ..ot eee et 1

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOw’ numbers from this manual. Enter the part number into GET STARTED *— https://CartPrOS.Com/f.html

& oursearch box and it will find the part you are looking for. HERE

ELECTRICAL

Oil Pressure ~\B

Switch Mounted /\, )
On Passenger

Side Of Engine .. Front of Vehicle

6

DRIVER SIDE

| “/7 /
(T

PASSENGER SIDE
OF ENGINE

Existing

Ref Ele 19-4

Page G-7 Service Parts Manual FLCARTPROS
©¥0



KNOW? Lo il iz b CFT SN —3»- _hitps:/CartPros.com/thtr
ELECTRICAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73989-G01 WIRE HARNESS ...ttt e e e 1
2 73864-G01 CLAMBP, A/ 2 ettt e e e e e e e s e et e e e e e e e e e e ane 7
3 73864-G02 CLAMBP, B/ ettt e e e e e e e s e r e e e e e e e e aanann 12
4
5
6 12914-G1 PUSH ON MALE TERMINAL ....euiiiiie e e e e e e e 1
-
8
9 73561-G01 ALTERNATOR BELT ..ottt e e 1
10 893633 ALTERNATOR ... et e e e e e e e 1
11 73557-G01 ALTERNATOR MOUNTING SHAFT ..o 1
12 800698 LOCK NUT, 3/8 = 16 o eei ettt e et e e s ettt e e e e e e e e e st n e aa e e e e e s e nnnnenneees 2
13
14 00438-G8 BOLT, 5/16 - 18 X 1" LG ciiiiiitieee ettt e e e e e e e 1
15 00571-G2 WASHER, 5/168" ...ttt et bbe e e s e 1
16
17 73556-G01 ALTERNATOR BRACKET ..ottt ettt s a e e e 1
18 00426-G8 BOLT, 3/8 - 168 X 1" LG oottt ettt e e e e e e e e e e e e e e e snnnnneeeeees 4
19 800698 LOCK NUT, 3/8 = 16 .ttt ettt e e e e e e e e 4
20 73558-G01 PO SHAFR T ettt s a e e e e e e e ee s 1
21 01120-G01 WASHER, M.ttt e e e e e e e e 3
22 01119-G01 BOLT, M8 X 1.25 X 18MM LG ... e e e en e 3
23 842996 PULLEY L e et e e e e e r e eee 1
24 2702249 WOODRUFF KEY ...ttt e e e e e e e e e 1
25 73973-G01 WIRE HARNESS (ALTERNATOR) ...ttt 1
26 25977-G102 | 16 GA WIRE (BLACK 3™) weuittiiiiitiieieeaae ettt ettt e e e e e e e e s 1
27 00565-G7 LOCK WASHER, L/4".....cco oottt e e e e e e e e e e et r e e e e e e e e s e e e nnnnes 1
28 00532-G1 N L O 0 PSP 1
29 00565-G5 LOCK WASHER, #LO ...ttt a e e e e e e e eeeeeaenes 3
30 00526-G4 NUT, L0 - 32 ittt e e e e e e e et et e et ettt et tte b et ab bt e e e e e e e e e e aaeaaens 3

Service Parts Manual

24CARTPROS




CartPros directs you to the right part using the part
RDNYOOUW’ numbers from lhisrlr manual. EmEr thl?:part nfmber?:}:o GET STARTED ﬁ httpSZ//CartPrOS.00m/f.htmI

our search box and it will find the part you are looking for. HERE

EXHAUST

10 - Includes ltem 11

Ref Exh 19

Page H-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

EXHAUST

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73579-G01 MUFFLER ...ttt e e 1
2 73554-G01 SPRING. ...t e e e e e e e e e e e eeeeeeeaaaereaaae 8
3 73628-G01 EXHAUST PIPE ...t s a e e e e e e 1
4 73627-G01 EXHAUST MANIFOLD ..ottt e e e e 1
5 73860-G01 GASKET ..ttt e e e e e et e e ettt ettt et e e bbb bbb e e e e e e e e e e e e taaeeeeeeeeeernne 2
6 LS 20100 =010 10 N N {0 4
-
8
9
10 72991-G01 MOUNTING BRACKET (INCLUDES ITEM 11) ...coiiiiiiiiiiiiiiiiieiieeee e 1
11 * BUSHING ...t e e e e e e e et e e e ee e e e e ens 2
12 311398 BOLT, 1/2 - 13 X 3 1/2" LG . eteitiiiteite e e ettt e e e e e e e e e e e e e snnnnnenneees 1
13 00643-G3 WASHER, L/2" et e e e e e e e e e e e as 1
14 73993-G01 INNER PIVOT TUBE ... .. s 1
15 800700 LOCK NUT, 1/2 - 13 ettt e ettt e et e e e ettt e e e s bneea e e 1
16
17
18
19 72986-G01 SPARK ARRESTER (SCREW INCLUDED).......uutiiiiiiiiaiiiiaiiiiiiieeieee e 1

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part

KN0w~, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

FRONT SUSPENSION

Ref Fsp 19

Page I-1 Service Parts Manual FLCARTPROS
©o¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::““—)b https://CartPros.com/f.html

FRONT SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 11098-G8 LOCK NUT, 1/2 = 20 ...eeiiiiiie ettt sttt 2
2 73611-G01 STRUT WASHER .....ooitiiiiiiiii ettt 2
3 73615-G01 STRUT BUSHING ..ottt e e 2
4 73614-G01 SPHERICAL BALL oottt 2
5 73612-G01 BALL SEAT .ottt 2
6 73613-G01 ST RU T ettt e et e e e e e e e et e e e e e e 2
7 73623-G02 KNUCKLE (DRIVER SIDE) ......eiiiiiiiiiiieiiiiiee ettt 1
8 73623-G01 KNUCKLE (PASSENGER SIDE).......coiiiiiiiiiiiiiiiee e 1
9 00427-G8 BOLT, 3/8 - 18 X 2" LG i iiiieiiee ettt ettt 4
10 11098-G4 LOCK NUT, 3/8 = 16 ...eeeeeeeiireieee e itieee ettt e e e s e e e 4
11
12 73786-G01 BALL JOINT oottt ettt e e e e e r et e e e e e e s ae s 2
13 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) ......covviiiiiiiiiiiiieeceieee e 6
14 01055-G01 BOLT, M8 - 1.25 X 30MM LG ..oitiiiiiiieiiiiiiiieeeet et 6
15 73814-G01 CASTLE NUT ..ottt 2
16 00798-G1 COTTER PIN, 2/168" X 1" LG iiie ittt ettt 2
17
18 73778-G01 CONTROL ARM ..ottt ettt e e e e e e e e nae e 2
19 70291-G01 FLANGED BUSHING ...ttt 8
20 316913 SCREW, 1/2 - 13 X 4" LG..eeiiii ittt ettt 4
21 00557-G1 LOCK NUT, 1/2 - 13 ..ottt et 4
22
23 72839-G01 BEARING ..ottt 2
24 00566-G3 LOCK WASHER, 1/2" ... oottt 6
25 01066-G01 BOLT, M12 - 1.75 X A0MM LG ..oooiiiiiiiiiiiii e 6
26
27 21830-G1 OUTER BRAKE WASHER ...ttt 2
28 800973 LOCK NUT, 3/4 = 16 ...eeeiiiiie ettt e 2
29 12091-G2 SPINDLE CAP ..ottt 2
30

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
KNOW‘, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

FUEL SYSTEM

Page J-1 Service Parts Manual ';GL C ARTPROS
©O¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::““—)b https://CartPros.com/f.html

FUEL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73827-G01 PLATE FUEL TANK ... 1
2 00426-G6 BOLT, 3/8 - 16 X /4" LG e ettt ettt e e 3
3 800698 LOCK NUT, 3/8 - LB ...ieeeeeeeiiiiiee ettt ettt e et e e e s bneee e e 3
4 74759-G01 FUEL TANK ASSY . 1
5 20048-G6 FUEL LEVEL SENDER ...t 1
6 72232-G01 SCREW, #10 - 32 X 3/4" LG ..ttt 5
7 73773-G01 FUEL TANK MOUNTING STRAP ..ot 1
8 14643-G5 VINYL EXTRUSION = 2FT oottt 1
9 00439-G1 BOLT, 5/16 - 18 X 1 1/8" LG ...uireiitieieriiee ettt sttt 1
10 00565-G8 LOCK WASHER), 5/18".....ccciiiiiieeiiiieie et nneee e 1
11 00642-G8 WASHER, 5/168" ...ttt 1
12
13
14 73815-G01 FUEL CAP et 1
15
16
17 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK) ...eeiiiiiiiiiiiie e AR
18 18292-G1 CLAMBP et e 2
19 11845-G3 INSULATED CABLE CLAMP, 11/16".......oeiiiiiiiiieeeiiiieee e 2
20
21
22 28839-G01 TUBING, 3/16" I.D. X 3/8" O.D. (BULK) ....coitiieiiiieiiiie et AR
23 18292-G3 CLAMP, B/ ..ttt 2
24 11845-G3 INSULATED CABLE CLAMP, 11/16".......coiiiiiiiiieeei it 1
25 73875-G01 BOLT, M8 - 1.25 X 20MM LG ...ooviiiiiiiiiiiiiiieeee e 1
26 17618-G1 WIRE TIE oo s 1
27
28
29 72999-G01 FUEL FILTER .ottt 1
30 17618-G1 WIRE TIE oottt ettt e e e neeae s 1

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

HITCH

Page K-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

HITCH

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 74989-G02 REAR HITCH KIT (INCLUDES ITEMS 2 = 6) ...vvviiieiiiiieiee ettt siieee e 1
2 74987-G01 REAR HITCH ..t 1
3 74988-G01 BACKING PLATE-. ...ttt e e et e e e e e ee b e eeeaneneaanas 2
4 00403-G4 SCREW, 1/2 - 13 X 1 1/2" LG oottt 4
5 00643-G3 WASHER, 1/2" ...ttt a e e 8
6 14390-G6 LOCK NUT, 1/2 = L3 . ieeiiiiiee ettt e et e e e e e e e e e e e s e e neees 4
7 74991-G01 LABEL (HITCH CAPACITY) ittt 1

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
ol voouw, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
K N & oursearch box and it will find the part you are looking for. HERE

REAR SUSPENSION

Page L-1 Service Parts Manual .;GLCARTPROS
©O¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED
HERE

—3p https://CartPros.com/f.html

REAR SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 73802-GOL | LEAF SPRING, 265/500 LB.........ooovcvvveveeeeeeeeeeessessssssasassaaamsssssssessssseceecessesssssesens 2
2 73896-GOL | SHOCK MOUNTING BRACKET .....covvvvvveveeeeeeessmssssssssmssaamasassssssssssssseeesesseeseseeee 2
3 73897-GOL | LEAF SPRING PLATE.......iirirrrrrrrrerressesesseesseessssssssssssssassssssssssssss s 2
4 73900-GOL | U-BOLT, 3/8-L16...ccuuuuuuirieiirireeeeessessessessssssssssssssssssssssssssssssss s 4
5 00560-GL | WASHER, B/8” ....c.iiiiiiiiirriesereeesesssesessessssssssssssosssssssssssesssss s 8
6 11098-G5 LOCK NUT, 318 = 16 .ccceeeeeerrersessssssssssssasasssssssssesss e seesessssssssssssssssssessssessennsssenes 8
;

8

9

10 | 73898-GOL | LEAF SPRING SHACKLE .......ccooiiiiiiriiereieeeeeeseesmsesssssssssssasssssssssssessssesss e 4
11 | 70291-GOL | FLANGED BUSHING ...ccoociiririnireneeeserresessssssssssessesssssssssssssssssssssssssasssssssssssssses 12
12 | 316913 SCREW, 1/2 = 13 X 4" LGucrrrrrreerereesesesssssessssssssssssssssssssssssssssssssssssssssssssssseeee 6
13 | 00643-G3 | WASHER, 1/2" ...t sssssssssesssssssssssssssssss s 8
14 | 14390-G6 | LOCK NUT, 1/2 = 13 oo eseesesssssssesssssssssssssssssssssssssasssssssssss 6
15

16

17

18 | 73805-GO1 | SHOCK ABSORBER, REAR.......oooiiiimirrrirrrrrrressssssssssessssssessssssssssssssssnnnnnnssssssess 2
19 | 13437-G8 | LOCK SCREW, 3/8 - 16 X 2" LG ..corrrrrrrrrerereressesesseesesessssssssssssssssnsssassassansssssssss 4
20 | 800698 LOCK NUT, 3/8 = 16 ..cceeeveeeueesessssmssasassasassssssssssssss e sssssssssssssssesesssssnnssens 4
21

22

23

24 | 70492-GOL | RUBBER BUMPER .......ooorvrrrrrrrrrereeeeseseessssssssssssssssssssssssassssssssssssesses e 2
25 | 00968-GOL | LOCK WASHER, 10MM..........cccoomreeeeeemmmmmemssssssmsmmssmmmmmmasssssssssssssesseseesees e 2
26 | 00974-GOL | NUT, MLO X L5 coooiiiiiiiiiiiinieeneeeeesssssesessessssssssssssssssssssssssssaasssssssss s 2

Service Parts Manual

ZACARTPROS



—3p https://CartPros.com/f.html

GET STARTED
HERE

ects right part using the part
i 5 pal mber into
box and it will find the part you are looking for.

SEAT

DID YOU
KNOW’ numbers from this manual. Enter the part nu
« oursearch it will find t I

Z%CARTPROS

Service Parts Manual

Page M-1



DID YOU CartPros directs you to the right part using the part GET STARTED

N W J e e e, tamy O _NitpsiiCartPros.comit.hfml
SEAT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 72992-G01 SEAT BOTTOM ...ttt ettt e e e e e e s et r e e e e aeeaaaeaans 1
2 73648-G01 SEAT BOTTOM FRAME ... 1
3 34197-G02 HINGE ... e et ettt ettt bbb et e e e e e e e e e e aaaaaeeees 2
4 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...coooviiiiiiiiiieeeee 8
5 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....uutiiiiiiiiiiiiiiiiiiiiiieeeeee e 8
6
7
8
9 35914-G01 HOUSING HALF HINGE ... e 2
10 71204-G01 BOLT, 1/4 - 20 X 7/8" LG ...ttt ettt ettt 8
11 800706 LOCK NUT, /4 = 20 ettt e e r e e e e e e e e s s nneenneees 8
12
13
14
15 35928-G01 HINGE PIN ...ttt e e e e e e ee e 2
16
17
18
19 72757-G01 SEAT BACK ettt e e e e e e e e e et eeeeerernananae 1
20 73651-G01 SEAT BACK COVER PLATE ... ..ot 1
21 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......vvviiiiiiiiiiei e 4
22 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...vvvviiiiiiiiieiiiieee e, 4
23
24
25
26 73909-G01 SEAT CROSSMEMBER..... oo e e eeeeee e 1
27 75900-G01 SEAT BACK SUPPORT BRACKET ...ceiiiiieieeeieiiiiiieee e e s e e e e e e aeaeeeeeeeeeeneenennnes 2
28 74947-G01 BUMPER REST ..ottt ettt e e e e 2
29 00427-G2 BOLT, 3/8 - 16 X L 1/A" LG .ttt ettt ettt e e 8
30 800698 LOCK NUT, 3/8 = 16 1eeeeiiieeiieectie it e siee et e sttt et et e e te e e et e aneeenneeeneee e 8

Service Parts Manual '%GGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

SEAT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31
32
33
34 | 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......iveeveeeeeee oo 4
35 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....vceveeeeeeeeeeeeeeeeeeeeeereseesnene 4
36
37
38
39 73563-GOL | BRACE ... ee e ee e ee e 1
40
41
42
43 70113-GO1 | ADJUSTABLE BUMPER .......oocioeieeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeee oo eeee e 2
44 | 800697 LOCK NUT, 5/16 = 18 +..eeoveeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeseee s esee e eeseeeeeeeee e eeese s 4
45
46
47
48 73677-GOL | SEAT FRAME ....ooieoeeeeeeeeeeeeeeeeeeee e e ee e ee e ee e sees e es e ee s 1
49 | 00426-G6 BOLT, 3/8 = 16 X 3/4" LG .o eeeeeeeeeee e 4
50 | 800698 LOCK NUT, 3/8 = 16 c.eoveoeeeeeeee e eeee e eeeees e eeee e ee s 4

Page M-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
KNow, numbers from this manual. Enter the part number into GET STARTED
& oursearch box and it will find the part you are looking for. HERE

—3 https://CartPros.com/f.html

SEAT

Service Parts Manual QOJGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW‘, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

STEERING

1-Includes ltems 2 - 8

& To Knuckle In
FRONT SUSPENSION
Ref Str 19 Section

Page N-1 Service Parts Manual FLCARTPROS
©¥0



KNOW? L il iz CFT SN —3»- _hitps:/CartPros.com/thtr
STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73809-G01 RACK & PINION ASSEMBLY (INCLUDES ITEMS 2 - 8)...ccccvviieeiiiiiieeeiiieeeeee 1
2 * TIE ROD END (DRIVER SIDE) ..cciiiiiiiiiiiiiiiiieeee ettt 1
3 * TIE ROD END (PASSENGER SIDE).......ccoiiiiiiiiiiiiiee e 1
4 73814-G02 NUT, CASTLE M12 X 1.25. ettt s 2
5 00679-G3 WASHER, 1/2" (STAINLESS STEEL)....ccoiiiiiiiiiiiiiiiteeee e 2
6 00798-G1 COTTER PIN, 1/16" X 1" oeereeeieiiee oottt ee et e et e e e e e e e e e nnnnneees 2
7 * BOOT (DRIVER SIDE) ...coiiiiiiiiiiieeee ettt 1
8 * BOOT (PASSENGER SIDE).....cooiiiiiiie e 1
9
10
11 00441-G8 BOLT, 5/16 - 18 X 4" LG . iiiiiieiieeeee e e ettt e e e e e e e e st e e aae e e e e e snnnnneneeees 2
12 13437-G3 LOCK SCREW, 5/16 - 18 X 1" LG .iiiieeieeiiiiciiiieieee e e ee e e s e siiieteee s e e e e e e e e sennnneeaees 2
13 00660-G8 WASHER, 5/16" (STAINLESS STEEL) ....uuttiiiiiiiaaiiiiiiiiee et 6
14 11098-G6 LOCK NUT, 5/16 - 18 ..ttt e e e e e e e e e e e annes 4
15
16
17 73807-G01 STEERING COLUMN ...ttt a e e e e e e e e e e eeeeeeenees 1
18 00426-G8 BOLT, 3/8 - 168 X 1" LG oottt ettt e e e e e e e e e e e e e e e snnnnneeeeees 2
19 00879-G1 WASHER, 3/8" ...ttt e e e e e e e e e e e 2
20 00891-G1 LOCK NUT, 3/8 = 16 ..ttt ettt e e e e e e e e 2
21 01055-G01 BOLT, M8 X 1.25 X B0OMM LG ....oiiiiiiiiiiiiiiei ittt 1
22 00565-G8 LOCK WASHER, 5/LB"......cciittiiieiiiiiie ettt e e staee e et e e e s nneea e e 1
23
24 73637-G01 BUSHING ...ttt e an e e e e e e e e e e aaeaees 1
25
26
27 73808-G01 STEERING WHEEL ... e e e e e e e e a e e e e e e eeeeeeanees 1
28 00560-G3 WASHER, 1/2" .ottt sttt et en e e et sae e saeeneenees 1
29 11098-G03 LOCK NUT, /2 = 20 ettt et e e e e e e e e s e neneeeee s 1
30 73812-G01 COVER, STEERING WHEEL .....ccoiiiiiii e 1

Service Parts Manual

24CARTPROS




s.com/f.html

—>» https://CartPro

directs you to the right part using the part
. : bat  GET STARTED
; HERE

DID YOU CartPros 8
KNOW numbers from this manual. Enter the part number
# oursearch box and it will find the part looki

you are looking for

TRUCK BED, PLASTIC

Z%CARTPROS

Service Parts Manual

Page O-1



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

TRUCK BED, PLASTIC

Ref Tbp 19-2

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73451-G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11)....ccoiiiiiiiiiienree e 1
2 73447-G01 PLASTIC BED, 40" ....ooitiiiiiiiieeie ettt 1
3 73454-G01 PIVOT SHAFR T e 2
4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG..couvviiee it 2
5 73448-G01 TAILGATE ... 1
6 73450-G01 TAILGATE STIFFENER ..ottt 1
7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL)......cvvvviiiiiieeeeieiee e 4
8 73449-G01 TAILGATE PROTECTOR.... .ottt 1
9 73455-G01 TAILGATE CABLE ... 1
10 71541-G01 TAILGATE CABLE SPACER........oottiiiiiiie e 2
11 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL)....ccoceioiiiiiiieeeeee, 2
12
13
14 74821-G04 LABEL (BED LOAD WARNING) .....cuiiiiiiiiiiieeiiiiiee ettt 1
15 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ......otiiiiiiiiiiieiiee e 5
16
17
18 70113-G01 ADJUSTABLE RUBBER BUMPER .......cottiiiiiiiiiiiiiie e 2
19 11027-G1 LOCK NUT, 5/16 = 18 ...eeeeeiiiiiiiiie ettt ettt 2
20
21
22 73905-G01 BED LATCH oo 1
23 71538-G01 LATCH TORSION SPRING .....cottiiiiiiiiiiiiie et 1
24 71099-G02 KEEPER PLATE ..ottt et 2
25 71477-G02 RETAINER BRACKET ...t 1
26 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ..ceeiitiiie ettt ettt e e e 4
27 00565-G7 LOCK WASHER, 1/4" ...ttt 4
28 71704-G01 HANDLE GRIP ...ttt e e 2
29
30

Page O-3 Service Parts Manual FLCARTPROS
©¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“::::““—).. https://CartPros.com/f.html

TRUCK BED, PLASTIC

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 73903-GOL | BUSHING .....ovoeeeeeeeeeeoeeeeeee oo 2
32 73904-GOL | CLEVIS PIN..o.ooeeoeeoeeeeeeeeeeeeeeeeeeeeeeee oo es e s ee e eeeee 2
33 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG ....eoeeeeeeeereeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
34
35
36 73907-GOL | SPRING CHANNEL w....cveeiveeeeeeeeeeeeeeeeeeee e eeeeeeeee e eeseeesees e esee s s es e eseeeees 1
37 | 00414-G5 SCREW, 1/4 = 20 X 5/8" LG....eerveeeeeeeeeeeeeeeeeseeeeeeeeseeeseeseeee e eeseeseeesne 6
38 | 00565-G7 LOCK WASHER, L/4" ...t eesee e 6
39 | 00642-G7 WASHER, L/4" ..o 6
40
41
42 71537-G02 | GAS SPRING w..ooeeeeeeeeeeeeeeeeee e e ee e ee e ee e s ee e s e sees e es e eee e eeeeees 2
43 14443-G10 | CLEVIS PIN, 1/2" X 2 27/32" LG veoveoeeeeeeeeeeeeeeeeeeeeeeeee oo 1
44 14443-G11 | CLEVIS PIN, 1/2" X 1 3/4" LG .eoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesees e 1
45 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG ... 2
46
47
48
49 TA925-GOL | PLATE oot s e e e 1
50 16816-G1 RATCHET FASTENER, 1/4" X /16" LG ... 6
51 28927-GOL | LABEL (ST E-Z-GO).....oveiveeeoeeeeeeeoeee e eee e eeeeeeee e eeee e 1
52 73957-GOL | LABEL (ST 4XA) ... oeoeeeoeeeoeeeeeeeeeeeeeeeeeeeee e es e eeee e ese e 1
53
54
55
56 73609-GOL | HEAT SHIELD ..o 1
57 | 00642-G7 WASHER, L/4" ..o e e e ee e e ee e eeseesee s ees s 2
58 | 01118-GOL | BOLT, 1/4 - 20 X 5/8" LG ..ovooveeieeeeeeeeeeeeeeeeeeeeeeeeee e e e seeeeee e 2

Service Parts Manual

ZACARTPROS




CartPros directs you to the right part using the part
RDNYOOUW‘, numbers from lhisrlr manual. EmEr thl?:part nfmber?:}:o GET STARTED ﬁ httpSZ//CartPrOS.00m/f.htmI

& oursearch boxand it will find the part you are looking for. HERE

WHEELS & TIRES

1 -Includes ltems 2, 3, 4
7 - Includes ltems 2, 3, 4
13 - Includes ltems 14, 3, 4

Ref Whi 19

Page P-1 Service Parts Manual FLCARTPROS
©¥0



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED
H

our search box and it will find the part you are looking for. HERE

—3p https://CartPros.com/f.html

WHEELS & TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72941-G** TIRE AND WHEEL ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 2 - 4)...... 2
2 72941-G01 TIRE (AT489), 25 X 11 - 12, ittt 1
3 73895-G** WHEEL, 10" X 6" ...t 1
4 11657-G1 VALVE STEM .. 1
5
6
7 72941-G** TIRE AND WHEEL ASSY. (PASSENGER SIDE) (INCLUDES ITEMS 2 - 4)...... 2
8
9
10 14723-G1 LUG NUT, 172 - 20 ..ottt e e e e e 16
11
12
13 72994-G02 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 14, 3, 4) ..ccovveeiiiiieeeee 4
14 72994-G01 TIRE (TURF CTR TREAD), 25 X 11 - 12 .iiiiiiiiiiie et 1

Service Parts Manual '%GGCARTPROS



CartPros directs you to the right part using the part
ol vouw, numbers from this manual. Enter the part number into GET STARTED *— https://CartPros.com/f.htmI
KN 0 « oursearch box and it will find the part you are looking for. HERE

WHEELS & TIRES

Page P-3 Service Parts Manual -;1 c ARTPROS
©O¥0



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
CLUTCH PULLER (DRIVE) ...cetttetiittitee ettt ettt ettt ekttt a4ttt e e 4 aa bttt e e e smtat et e e s e bt e e e e e snnbbbeeessnnneeaenn 19779-G2
CURRENT INDICATOR ...ttt ittt ettt et e e e e ekt e e e e st e e e e e s e e e e s em s e e e e s anre e e e e s nannneee e s nnneenenas 16489-G2
DIGITAL MULTI-METER ..o 27481-G01
COMPRESSION TESTER ...ttt ettt e e e et e et e e e e e e s s e e et e e teeesessaer e neeees 72524-G01
FEELER GAUGE ...ttt e et e e et et e e e e e et s e et e e e et e e e e e e e ne s sanrnnreneeees 72525-G01
TACHOMETER ...ttt et o4 oo oottt et te e e 1e et b e e et e et e e e e e e s e e s nn e rereeeteeeaesnannne 72526-G01
ENGINE OIL PART NO.
4 CYCLE ENGINE OIL, 5 GALLON (19 LITER) ...uttttiiiiieiiie ittt e et s s e e e e 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ..ottt ittt n e e s e e 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML) ...ttttiiiiiiiiie ettt 25730-G06
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - RECON GREEN ......ooiiiiiiiiiii et e e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .....ooiiiiiiiiieeie e 75831-G01
AEROSOL 12 OUNCE (360 ML) - RECON GREEN .......coiiiiiiiiiiiii e 28140-G**
MAINTENANCE PRODUCTS PART NO.
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) .......coeviveeeeeseieeeieeseeeeeeeeese s, 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ........ccveveeereeereieeeeieseeiessesesesses s, 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ...eeiitiiiitiiie ittt ettt ettt 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY ...ttt 75501-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ... .ottt 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ..ottt ittt ettt ee et e e e svaaeee e 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY .....ooiiiiiiiiie e 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ......cccciiiiiiiiiiiiiiee et 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER..........ccciiiiiiiii e 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER..........ccccooiiiiiiiiiis 75507-G01
MULTI-PURPOSE VALUE PACK ... ..t b 75508-G01

e BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

« PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

e WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

« CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Appendix A-2 Service Parts Manual '553« c ARTPR OS
“O¥0



DID YOU CartPros directs you to the right part using the part
K N Ow, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES
ITEM KIT NO. SECTION
HIGH OUTPUT ALTERNATORKIT. .............. 72979-GO1.......... Electrical
FRONT BRUSH GUARDKIT ................... 74982-GO1.......... Body
SIDEBRUSHGUARDKIT ..................... 74983-GO1.......... Body
REARHITCHKIT ... ... ... ... 74989-G02.......... Hitch
WINCHKIT ..o 72274-G01
HIGH ALTITUDE CONVERSION KIT (5-8K FT) ... .. 72971-G01
HIGH ALTITUDE CONVERSION KIT (8-10K FT) . .. .72971-G02
TURF TIRE AND WHEEL ASSEMBLY . ........... 72994-G02.......... Wheels And Tires
FRONT DIFFERENTIALGUARD . ............... 72844-GO1.......... Drivetrain - Front
REAR DIFFERENTIALGUARD ................. 72899-GO1.......... Drivetrain - Rear
Appendix B-2 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N owi’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

INDEX OF
MAJOR COMPONENTS

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

BY PART DESCRIPTION

A
ACCELERATOR CABLE AIR CLEANER ELEMENT ....ooiiiii e B-2
ACCELERATOR PEDAL AIR INTAKE PLENUM TO CARBURETOR SEAL.............. B-2
AIR CLEANER ... ..o ALTERNATOR ...oooiiiiiiiiie e G-8, APPENDIX B-2
B
BALL JOINT ...ttt I-2 BRAKE ASSEMBLY ...ttt D-3
BATTERY BRAKE DRUM
BATTERY RETAINER ... G-6 BRAKE LINE ...
BATTERY TRAY ..o G-6 BRAKE PADS (SET OF 4)....oiiiiiiiicieeeeeeeee e D-2
BEARING.......cooiiiiiiiii e I-2 BRAKE PEDAL .......oociiiiiiiii s D-3
BRAKE SHOE.......oocoiiiiie s D-3
BRUSH GUARD......cccoviiiiiiciec C-4, APPENDIX B-2
C

CABLE END SOCKET
CALIPER .....cocooiiii

CHOKE CABLE ... .o,
D
DIFFERENTIAL GUARD................... F-2, F-8, APPENDIX B-2 DRIVE BELT ..o F-6
DIRECTION SELECTOR CABLE........cccccooviiiiiiiiiiiiie E-2 DRIVE SHAFT ..ot F-2, F-8
DIRECTION SELECTOR HANDLE..........cccovvviiiiniiiiinen, E-2
E
ENGINE ..., F-4 EXHAUST ... H-2
F
FLOORPAN ......oitiiiiiiiiiiic e

FRONT DIFFERENTIAL
FRONT FENDER WELL
FUEL CAP .o
FUEL FILTER ...

GAS SPRING ..ot
GAUGE CLUSTER........cooiiiiiiiiiiee e,
GOVERNOR.........ocii

GOVERNOR CABLE

INDEX-2 Service Parts Manual -;GNCARTPROS
O¥0



DID YOU CartPros directs to the right part using th it
KNOW? (o fonte mbrrvepiniriw o SFTLEETEP ——3— hitps:/CartPros.com/thimi
H
HALF SHAFT
HAND RAIL......
HEADLIGHT ..o,
HEAT SHIELD ..o 0-4
HIGH ALTITUDE CONVERSION KIT.............. APPENDIX B-2
I
INSTRUMENT PANEL........ccccoiiiiiiiiiii s C-3 ISOLATION MOUNT ....oooiiiiiiiiiiii e F-4
K
KNUCKLE ..ot I-2
L
LABEL (ACCESSORY LIGHTS).....ccoiiiiiiiiiciciiie G-4 LABEL (KEY START)....cooiiiiiiiiiii e G-4
LABEL (BATTERY DISPOSAL - CE).....ccooviveiiiiiiiiiienes G-6 LABEL (LATCH WARNING) ....ccooeiiiiiiiiiiee e C-2
LABEL (BED LIFT) LABEL (PARK BRAKE)
LABEL (BED LOAD WARNING).....ccccvviiiiiiierie e LABEL (ST E-Z-GO) ..cceiiiiiiiieiiiiiceiee e
LABEL (COLD STARTING) ....ccoviiiiiiiiiiieseeie e LABEL (ST 4X4)....oiiiiiiiiiiieiieneeceee e
LABEL (E-Z-GO)...oevevevreeeeereerieiernens LABEL (TILT WARNING PICTOGRAM) .......cccooevevrrerrenen. c-8
LABEL (GOVERNOR WARNING) LABEL (WARNING)
LABEL (HAND CONTROLS).................. LEAF SPRING .........cccceviiiins
LABEL (HEADLIGHT) ....oiiiiiiiiii e LENS, AMBER. ........ccoiiiiiii
LABEL (HITCH CAPACITY) .o LUG BOLT ..ottt
LABEL (HORN)......oooviiiiiiiiiiciciieis LUG NUT .
LABEL (HOT EXHAUST)
M
MASTER CYLINDER........ccoiiiiiiiiii i, D-2 MUFFLER .....oooiii H-2
N
NOISE SUPPRESSION STRIP .....cooviiiiiiiiiiiiiiicee C-6
O
OIL FILTER ..ot F-4
P
PARK BRAKE ..o PROXIMITY SENSOR SWITCH .......ccccoiviiiiiiiiiiiiciiies E-2
PARK BRAKE BOOT .......ccoiiiiiiiicciiicri e PTO SHAFT ..ot G-8
PARK BRAKE CABLE PULLEY ..ooiiiiiiiiii e D-6, G-8
POWER OUTLET ................
PROXIMITY SENSOR

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

INDEX OF MAJOR COMPONENTS

R

RACK & PINION
REAR AXLE...............
REAR FENDER

S
SEALANT L. B-2
SEAT e M-2
SEAT PANEL......oiiiiiii C-8
SHOCK ABSORBER .....ccoiiitiiiiiiireieee e L-2

SIDE PANEL....coiiiiiiiiei e C-8
SOLENOID ..ottt F-2, F-8
SPARK ARRESTER......coiiiiiii e H-2
T
TAILGATE ... 0-3 TRANSFER CASE ..o F-4
TAILGATE PROTECTOR......ooiiiiiiiieee e 0O-3 TWO/FOUR WHEEL DRIVE SELECTOR CABLE.............. E-2
TIE ROD .. N-2 TWO/FOUR WHEEL DRIVE SELECTOR HANDLE........... E-2
TIRE . P-2, APPENDIX B-2
\%
VALANCE ... C-6 VOLTAGE REGULATOR......ooiiiiiiiiieceeeccee e G-6
VALVE STEM ... P-2
W
WHEEL ...
WHEEL CYLINDER........ociiiiiiiiiiiiece e
WINCH. ..o
WIRE HARNESS ...
WIRE HARNESS (ALTERNATOR)
WOODRUFF KEY ...cooiiiiiiiiiiiii e

INDEX-4 Service Parts Manual -;GNCARTPROS
O¥0



DID YOU CartPros directs you to the right part using the part

KN Ow\, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

EZGDO

A Textron Company

E-Z-GO Division of Textron, Inc.

1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA
Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department

Z%CARTPROS



	Front Cover.ps
	

	Models and Gen Info.ps
	
	

	Table Of Contents.ps
	
	

	How to Use Manual.ps
	
	
	

	Accelerator.ps
	
	
	
	

	Air Cleaner.ps
	
	

	Body.ps
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	

	Park Brake.ps
	
	
	
	

	Dir and Drive Selector.ps
	
	
	
	

	Drivetrain Front.ps
	
	

	Drivetrain Mid.ps
	
	
	
	

	Drivetrain Rear.ps
	
	

	Electrical.ps
	
	
	
	
	
	
	
	

	Exhaust.ps
	
	

	Front Suspension.ps
	
	

	Fuel System.ps
	
	

	Hitch.ps
	
	

	Rear Suspension.ps
	
	

	Seat.ps
	
	
	
	

	Steering.ps
	
	

	Truck Bed.ps
	
	
	
	

	Wheels and Tires.ps
	
	
	

	Specialty Products.ps
	
	

	Options and Accessories.ps
	
	

	Index.ps
	
	
	
	

	Rear Cover.ps
	




